
1

Owner’s Manual

DECLINE OLYMPIC BENCH
Model 982DB-B

www.tkostrength.com

V  1.1 - 03.2023



2
THIS PAGE INTENTIONALLY LEFT BLANK



3

Safety

Customer Service: 866-856-3488 or 713-895-9270
e mail: sales@tkostrength.com

Hours: Monday-Friday 8:30am to 4:30pm CT

© Copyright 2016, TKO Strength & Performance Inc. All rights reserved.
TKO Strength & Performance Inc. 6387 Windfern Road, Houston, TX 77040
P: 713-895-9270  FAX:+713-934-8495
www.tkostrength.com



4

Product Diagram

Maximum Weight Limit: 150 KG / 330 lbs.



5

Instructions

Tools Required



6

Exploded Diagram 

Item No. Description QTY

1 Seat Frame 1

2 Adjustable Frame 1

3 Left Frame 1

4 Right Frame 1

5 Cross Connection Frame 1

6 Weight Plate Bar 4

7 Fixed Plate 2

8 Foam Frame 1

9 Leg Pad 1

10 Back Pad 1

11 Foam 2

12 Pop Pin 1

13 Plug 50*100 4

14 Foot Cover 5

15 Rubber Bumper 4

16 Plug φ48 4

17 Plastic Tube Guide 2

18 Plastic Spacer 4

19 Small Cap 2

20 Hook Protector 4

21 Top Hook Protector 2

22 Bottom Hook Protector 2

23 Straight Hook Protector 2

24 Flat Washer φ13*φ24*1.5 4

25 Hex Head Bolt M12*25 4

26 Socket Head Cap Screw M10*25 2

27 Flat Head Cap Screw M10*30 10

28 Hex Head Bolt M10*80 10

29 Hex Head Bolt M10*30 8

30 Flat Washer φ11*φ20*2 26

31 Flat Head Cap Screw M10*30 10

32 Nylon Lock Nut M10 8

33 Socket Head Cap Screw M8*30 1

34 Socket Set Screw M8*10 1

35 Button Head Cap Screw M6*12 2

36 Hex Nut M6 2

NOTE: SOME OF  THESE PARTS MAY COME PRE-INSTALLED



7

Exploded Diagram (Pulley & Bracket) 

1

2

3

4

5

6 6

6

6

7

7

8

9

10

11

11
12

13

13

14

14

14
14

14

15 15

15 15

16

16

16

16

17

17

18

18

18
18

19

19

20

20

21

21

22

22

23

23

24

24

24 24
2525

25

25

26

26

27

27

27
27

2727

28 28 28

28

28

2828
28 28

28

29
29

29 29

29
29

29

29

30
30 30

30

30
30

30

30
30

30

30

3030

30

30

30

30

30
30

30

30

30

31 3131

31

31

32

32

32
32

32 32

32

33

34

35

35

36
36



8

Parts List



9

Assembly Instruction



10

Maintenance Schedule



11

General Maintenance Information


